
Page 1 of 66 
 

1 
 

                    O & M Manual 

 

 

 

Modern Slaughter House and carcass utilization       

-cum-rendering plant, Ghazipur 
 

 

 

 

 

East Delhi Municipal Corporation 
  



Page 2 of 66 
 

2 
 

Table of Contents 

Chapter No.  Title Page No 

1.0  Introduction  

 1.1 Background 
 

1 

 1.2 Basic Data 
 

2 

 1.3 
1.3.1 
1.3.2 
1.3.3 
1.3.4 

 
1.4 

 

1.5 
 

1.5 

Features of Modern Slaughter house 

             Hygiene and Sanitation Features 

             Safety Features 

            Operational Efficiency 

            Environmental Features 

 

Location and Layout 
 

Slaughter House Technology 
 

Technology Description 

 

3 
3 
4 
4 
5 
[...]
Dressing (head, hoof  

and hide removal) 

Evisceration  

Cutting  

Cooling 

Dispatch 

Hide preservation 

Rendering Plant 

Offal Processing 



Page 22 of 66 
 

22 
 

Table – 1 By products and uses 

Type Examples Uses 

Soft organs Stomachs, intestines, lungs, carcass 
trimmings, reproductive structures etc. 
(Where not utilized for food); floor 
sweepings, drainage trappings 

Rendered into meat bone meal 

Hard organs Horn and hooves Processed into horn/hoof meal and 
used as fertilizer 

Blood    Blood is processed in the blood 
processing unit to make blood meal 
to be used as animal feed and 
fertilizer. 

Gut contents and 
manure from 
lairages 

 For compost or fertilizer production 
or biogas production 

Bones/ feet/shanks  Bone meal as animal feed or 
fertilizer  
For manufacture of combs buttons, 
cutlery handles, etc; 
Other uses are glue, gelatine and 
tallow. 

Hooves and horns  As hoof/ horn meal for use as 
fertilizer, gelation and glue 
For manufacture of combs, buttons 
and hairpins Art work (including 
souvenirs and articles of tourist 
attraction) 

Hides & skins  Cured hides /skins for leather-
footwear, gloves, belts, bags, 
upholstery and saddles 

Hair & wool  Brushes, yarn, fabrics and fibres 

Glands & Organs Thymus, thyroid, pituitary, gonads, 
Pancreas and gall bladder 

Pharmaceuticals 

Intestine   Sausage casings, musical 
instruments/ strings and surgical 
ligatures 

Stomachs, other 
offals 

 Meat/bone meal for animal feed or 
fertilizer 
Tallow for soap and glycerine and 
for lubricants, grease and waxes 

Gut contents manure, 
solid waste 

 Compost 
Biogas – as fuel for heating and lighting 

         



Page 23 of 66 
 

23 
 

 2.7    Energy consumption 

Overall energy consumption will depend on the types of activities occurring at slaughter house. 

Since rendering is carried out on site, it adds substantially to overall energy consumption. 

 

Approximately 80-85% of slaughter house’s total energy consumption would be for thermal 

energy in the form of steam or hot water produced from the combustion of fuels in boiler. 

Remaining 15-20% of a slaughter house’s energy consumption would be provided by electricity. 

Refrigeration would account for a significant proportion of electricity uses. Other electricity uses 

in order of importance would be boiler room, rendering plant, slaughter area, compressed air, 

ventilation, lighting etc. 

 

     2.8    Environmental Management 

 

Necessary provisions are made during design and equipment selection stage to comply with 

various guidelines and regularities laid by Delhi Pollution Control committee (DPCC) for air 

quality, noise, water & wastewater and solid wastes. 

 

       2.8.1     Air Pollution 

 Gas emission from chimney provided for emergency DG sets and boiler exhaust is designed to 

comply with the prevailing air emission standards. 

 

     2.8.2     Indoor air Quality 

                  The air within the slaughter and meat dispatch facility is controlled to avoid   unclean outside 

air from entering the premises. These include: 

 

 High efficiency particulate filters are provided for the fresh air supply to clean areas of the 

slaughter hall. 

 Ultraviolet (light) air sterilization systems are provided for the clean area of slaughter hall and 

meat dispatch area. 

 Positive pressure is maintained by air-conditioning system in meat dispatch area to avoid ingress 

of outside air during loading of carcasses to the vehicles. 

 

   2.8.3      Odour control and Gas Emission 

 

The main sources of odour from slaughter house are generated from the animal unloading 

areas, lairage and effluent treatment plant. To minimise this problem to acceptable levels, the 

following has been incorporated into the design: 

Lorry washing bay is provided for washing the lorries in livestock market before transporting the 

livestock to slaughter house Water hose points are provided for floor cleansing of the lairages, 

external unloading and holding areas to reduce odour. 



Page 24 of 66 
 

24 
 

 Collection skips and containers for transporting coagulated blood, condemned carcasses and 

sludge are of enclosed design to minimize odour emission.  

 Chutes are provided for directed dumping of manure into the collection skips to reduce odour. 

2.8.4      Noise Emissions 

The operation hours of the slaughter house are mainly from midnight to early morning for 

public. The main generators of noise are plant noise, unloading area noise, animal squealing, 

traffic noise, slaughter operation noise and other human activities. To minimize the nuisance 

factors to the local residents, the following mitigation measures are adopted: 

 Acoustic louvers for lairages, acoustic enclosures and silencers for DG sets, acoustic linings for 

plant rooms, and enclosed building fabric design with double glazed glass panels for slaughter 

hall. 

 Perimeter noise barrier walls of 2 to 4 m high are erected to reduce noise impact due to lorry 

movement and unloading. 

 Emergency DG sets are also provided with acoustic enclosures as per standards. 

 

2.8.5     Water Consumption 

Raw water is drawn from bore wells installed at the site. In slaughter house, water is 

used for the following purposes: 

 Livestock watering and washing 

 Truck washing 

 Washing of casings, offal and carcasses 

 Transport of certain by products and wastes 

 Cleaning and sterilizing of knives and equipment 

 Cleaning of floors, work surfaces, equipment etc. 

 Make-up of water for boilers 

 Cooling of machinery (compressors, condensers etc) 

 

Slaughter, evisceration, casings and offal processing account for a large proportion of total 

water use, where water is used mainly for cleaning. It must be ensured that the water is 

bacteriologically and chemically safe. Since water is drawn from borewells, water has to be 

tested in recognized laboratory to prove that prescribed quality standards for portable water 

are met after treatment. 

 

The operator has to pay water cess (Charges) to DPCC based on water consumption. Hence 

online meter has to be fitted to monitor water consumption.  



Page 25 of 66 
 

25 
 

2.8.6     Effluent Treatment 

Out of the total quantity of water used in the slaughter house, 80-85% is discharged as 

wastewater or effluent. The remainder is held up with by products and wastes or lost 

through evaporation. 

 

Effluents from slaughter house originate from all areas of the plant where water comes into 

contact with carcasses, manure, offal and blood etc. and exhibit the following properties: 

High organic loads due to presence of blood, fat, manure and undigested stomach contents 

High levels of fat 

Fluctuations in Ph due to the presence of caustic and acid cleaning agents 

High levels of nitrogen, phosphorous and salt 

High temperature 

The concentration of organic matter is a key indicator of effluent quality, and is commonly 

expressed as chemical oxygen demand (COD) or 3-day biochemical oxygen demand (BOD3). 

Both these indicators are widely used, other characteristics in the effluent are nitrogen, 

phosphorous, salt and fats. 

 

Animal fats contained in slaughter house effluent are fatty acids and glycerol, collectively 

referred as fats, oils and greases or just fats. Fats in the effluent stream originate from 

trimmings that are allowed to fall to the floor, some of which will find its way into the 

effluent stream. Fat can also originate from carcass washings. 

 

Blood is a significant source of nitrogen in the slaughter house effluent. Main sources of 

blood are from slaughter house and evisceration area as well as rendering plant, where 

blood processing takes place. 

 

Phosphorous originates from manure and undigested stomach contents. Blood processing 

with the rendering plant can also be a source of phosphorous. 

 

Salt also originates from manure and undigested stomach contents and also from rendering 

also the pickling processes. Raw water used in the plant can also contribute to high salt 

levels in the effluent. 

 

Therefore, effluent quality depends upon on the extent to which blood, fat, manure and 

undigested stomach contents are present in the effluent stream. If blood and fat are 

allowed into the effluent stream, it increases the cost of effluent treatment and represents 

the loss of valuable resources. 

 



Page 26 of 66 
 

26 
 

Since rendering plant is available at the site, rendering plant is generally the largest 

single source of effluent quality. Rendering typically contributes to about 60% of plant’s 

total organic load but only 5-10% of total effluent quantity. 

 

Wastewater of a slaughter house should be subjected to appropriate treatment system 

as given in Schedule-II to meet the prescribed standards before it is discharged. The 

standards notified under the Environment (Protection) Act, 1986 are presented in 

Schedule- III. 

 

An effective and extensive waste water collection system is provided with separate 

drainage for storm water. Only wastewater from the plant would be directed into the 

wastewater treatment plant while rain water will overflow into the storm water drain to 

prevent overloading of the waste water treatment plant. 

 

Different alternative treatment processes have been evaluated. Critical factors under 

consideration include space limitations and the treatment standards to be achieved. The 

“Up flow Anaerobic Sludge Blanket” reactor, being the most compact and efficient 

waste water treatment process, has been selected. 

 

Effluent treatment plant is designed to handle 1750 KLD of slaughter house waste 

water. The ETP process flow is shown in Fig. 5.  The ETP comprise of following 

components: 

 

Screening  Tube settler 

Oil and Grease tank Aeration tank 

Equalization tank Secondary settling tank 

Buffer tank Chlorine contact tank 

Anaerobic digester  Sludge drying beds 

 

  



Page 27 of 66 
 

27 
 

                     Effluent 

 

 

 

  

       

   

 

 

 

 

 

 

 

 

 

 

 

 

 

 Fig. 5 ETP Process Flow  

Screening (Rotary Screens) Extended Aeration 

(Aeration Tank) 

Oil & Grease Trap 
Settling (Settling Tank) 

Equalization Tank Chlorine dosing 

Dissolved Air Flotation (DAF) 

 

 

 

Multigrade sand filter 

Anaerobic digestion 

Up flow Anaerobic 

Sludge Blanket Reactor (UASB) 

 

Sludge dewatering 

Sludge drying bed 

 

 

 



Page 28 of 66 
 

28 
 

Characterise of effluent and treated water: 

S. No Parameters Characteristics of 

inlet effluent 

Characteristics of 

treated water after 

Anaerobic digestion 

Characteristics of treated 

water after Aeration 

1. pH 7.1 5.5-9.0 6.5-8.5 

2. BOD 2500 About 50-0 <30 

3. COD 3300 <500 <250 

4. Total suspended 

solids 

Up to 980 <150 <100 

5. Oil and Grease Up to 50 <10 <5 

 

Effluent treatment plant comprises of following processes and equipments: 

No Process Equipment Purpose 

1. Screening Rotary screen in Screening 

chamber (two nos) 

Screening takes place rotary screen in 

screening chamber constructed of RCC 

below the ground.  Two no of screening 

chambers are provided.  One screen will 

be in operation and other one will be a 

standby. 

2. Oil & Grease Removal Oil & Grease Trap constructed 

of RCC 

Oil and Grease, which are lighter than 

water floats at the top and are removed 

using a scraper.  Water phase material is 

collected at bottom and removed via 

submerged pipe immersed in the tank.  

3. Equalization of effluent flow Equalization tank Variation of flow and concentration is 

equalized in equalization tank 

constructed of RCC below the ground.  

4. Dissolved Air Floatation 

(DAF) to separate suspended 

solids, oil and grease and to 

separate and concentrate 

sludge 

DAF system comprises of air 

compressor, recirculation 

pump, mixing vessel and DAF 

tank. 

 

5. Transferring the effluent 

from buffer tank to Up flow 

Anaerobic Sludge Blanket 

Reactor (UASB) 

Buffer tank Centrifugal pump 

(two nos) 

From DAF process, effluent will 

overflow to Buffer tank.  From Buffer 

tank, two nos of horizontal centrifugal 

pump are used to transfer effluent to 

USAB.  Buffer tank also receives part of 

sludge from USAB. 

6. Anaerobic digestion Up flow Anaerobic Sludge 

Blanket Reactor (USAB) 

 

 

 



Page 29 of 66 
 

29 
 

7. Extended aeration (mixing 

effluent with oxygen) 

Aeration tank  

8. Setting Secondary setting tank.  

9. Chlorine dosing Chlorine dosing tank with 2 

nos of metering type 

diaphragm pumps 

Chlorine dosing is controlled using 

metering type diaphragm pump 

10. Removal of suspended 

solids 

Multigrade sand filter  

11. Sludge dewatering and 

sludge drying 

Sludge drying bed Sludge drying bed is constructed of 

brickwork. 

 

An on line monitoring and logging system has been provided to monitor the discharge continuously to 

ensure its compliance with the standards. 

The unit will monitor the effluent parameters for conformance with the standards on a daily basis.  

Laboratory facilities for offline monitoring for required parameters will be setup to be manned by an 

environmental chemist and an assistant.  The monitoring results will be updated on the plant website. 

 

2.8.7:  Solid waste Management 

Solid wastes generated during process would be disposed to in-house rendering plant.  Other sources of 

solid wastes are ETP sludge from desludging operations from final effluent and domestic sold wastes.  

Animal manure and urine from lairages have high nutrient contents.  To the extent practical, lairages 

have to be dry cleaned before hosing with water for wet cleaning.  Vacuum may be used to assist in this 

effort.  This recovered material should then be land applied as manure or land filled as appropriate.   

Common environmental issues in slaughter house are summarized in the following table: 

Table 2 Environmental Issues 

Process Environmental Issue 

Reception of livestock  

Truck washing  

Animal washing 

Effluent containing manure wastes 

High Water consumption 

Noise 

 

Stunning and bleeding Effluent with high organic load if blood is discharged 

Splitting and Evisceration Energy consumption for equipment sterilization 

Generation of putrescible by products 

Effluent with high organic load 

Fugitive emissions (CFCs) 



Page 30 of 66 
 

30 
 

Cutting and boning Electricity consumption 

Generation of putrescible by products Energy consumption 

For equipment sterilization 

 

Offal processing Effluent with high organic load 

High water consumption 

Cleaning High water consumption 

Consumption of chemicals 

Large volume of effluent with high organic load. 

Rendering plant Effluent with high organic load 

Potential for odour generation 

High energy consumption 

 

2.9 Benchmarks 

A benchmark is a number that acts as a guide to the level of best practice that is achievable in a specific 

area, for example environmental performance.  Environmental indicators recommended for slaughter 

house to benchmark performance are water consumption, energy consumption and the organic load to 

effluent (COD or BOD5) expressed in figures per unit of production.  It is recommended that slaughter 

house should first establish benchmark internally so that it may be possible to compare performance 

with other similar slaughter house in the country or abroad.  An example of benchmark is given below:  

Table 3 Benchmark for buffalo abattoir (250 Kg) 

 Unit Traditional 

technology 

Average 

technology 

Best available 

technology  

Water  L/animal 5000 2500 1000 

Heat and 

electricity 

KWh/animal 300 125 70 

BOD5 G/animal 5500 2500 1200 

 

1above unit= 3 sheet/goat 

 

A slaughter house is considered to avail Best Available Technology (BAT) if it has a good capacity 

utilization, and good housekeeping.   

 

 

 



Page 31 of 66 
 

31 
 

3. UTILITIES 

3.1  Boiler 

To meet the hot water requirement of the slaughter house a 12 tonne per hour HSD/Natural 

gas IBR boiler has been installed.  Steam will be used for making hot water at three 

temperature levels 900C, 650C and 450C in different hot well tanks.  The heat will be delivered 

through plate heat exchanges.  A 25 KLD tank is provided for storage of HSD.  The specification 

of boiler is given in the table below:  

Boiler Make IBL 

Model Petropak 120 

Maximum continuous rating 12000 KG/hr (F&A 1000C) 

Safety valve set pressure 10.54 Kg/cm2 

Thermal efficiency (NCV) 92%+-2% (with HRU) 

Fuel Consumption  

HSD@10200 Kcal/Kg 

Natural gas @ 8200 Kcal/Nm3 

 

690 Kg/hr 

860 Nm3/hr 

Chimney height 30 m 

 

3.2 Water Supply 

Three piston type hydropneumatic pumps have been installed with interconnected piping for 

supply of cold water to all parts of slaughter house.  The first pump delivers the output for goat, 

sheep (halal) and goat, Sheep (Jhatka).  The second pump delivers output to Buffalo slaughter 

hall.  The thirds pump is connected to 1st and 2nd pumps and functions as standby.  The 

specifications of hydropneumatic pumps is given in the table below: 

Hydropneumatic pump type Piston 

Capacity 50001/hr to 50 bar 

Pulsation damper Provided 

Pressure regulator Provided 

Auto cut off At set pressure 

Maintained pressure 4 bar 

 

3.3 Compressed Air System 

Compressed air is distributed to all parts of the plant for activating pneumatic devices, valve 

etc.   The specification of Air compressors is given in the table below: 



Page 32 of 66 
 

32 
 

Compressor Make ELG1 

Model EH 54 120 two stage 

EH 06 150 one stage 

Capacity 999 CFM 

Rated Pressure 10 bar 

Air dryer type Refrigerated type 

Receiver capacity 3 m3 

Receiver pressure 10-12 Kg/cm2 

 

3.4 Diesel Generator System 

To meet the emergency needs of electric power, the plant has installed 3 nos x 500 kVA DG sets 

with synchronization panel. 

3.5 Refrigeration System 

3.6 H.V.A.C Air Conditioning System 

3.7 Lighting System 

3.8 Electrical Distribution System 

3.9 Water Supply System 

3.10  Water Treatment System 

3.11 Effluent Treatment Plant 

3.12 Electricity tariffs 

 

  



Page 33 of 66 
 

33 
 

4.0 BEST OPERATIONAL AND MAINTENANCE PRACTICES 

4.1 The operator has to employ best practices during operation and maintenance of 

slaughter house and rendering plant.  It is the operator responsibility to handover the plant 

after expiry of the contract period in a good condition.  Some guidelines for O & M practices are 

given as follows:  

-      Process related best practices 

-      Cleaning the plant and Equipments 

-      Water Management 

-      Cleaning Chemical Management 

-      Sanitation and hygiene 

-      Lighting 

-       Preventive maintenance 

 

4.2 Process Related Best Practices 

 

4.2.1 Livestock Market  

On arrival at livestock market, all animals would be provided with identification tags.  Faecal 

contamination may be spread through successive batches by contact with soiled environmental surfaces 

of the common pathways.  Defecations may occur which can be spread to incoming animals. 

Livestock market should be equipped as follows: 

- Good sanitary arrangement including sweeping, removal of manure and garbage and its proper 

disposal.  

- Shelter for all animals without congestion and intermixing of different animal types. 

- Arrangements for drinking water facilities. 

- Veterinary health facilities for livestock care.  

4.2.2 Lairage 

After sale, animals bought by a particular buyer are moved to lairage where they may be mixed with 

animals from many different sources prior to transport.  This may lead to agitated or aggressive 

behaviour patterns which results in spread of contamination through increased contact between 

animals.  Bulls are normally penned individually before and after sale to avoid such physical contacts.  

The livestock shall be washed if their bodies adhere with filth or excretion.  The space of the lairage shall 